
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Tow bar30-2454-0011

Sideplate30-2454-0122

Washerplate30-2454-0723

Step8121-00030-1560mm14

Bolt 10.9DIN 931-1 - M12 x 10085

WasherDIN 125 - A 13426

Locknut 10.9DIN 985 - M12207

Bolt 10.9DIN 933 - M12  x 45128

WaskerDIN 125 - A 1789

LocknutDIN 985 - M16411

Bracket30-2454-09-6mm1+112

Carriage boltDIN 603 - M8 x 25413

WasherDIN 125 - A 8,4414

Låsemøtrikker
DIN 985 - M8415

Hex-Head BoltDIN 933 - M12  x 30216

Spring WasherDIN 128 - A12217

Ball8012-00000118

Hex-Head BoltDIN 933 - M16  x 45219

Hex-Head BoltDIN 933 - M16  x 55220

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Mercedes Sprinter 5T 4x4 twin wheel

30-2454-00

DA Produktion A/S

SG 17-03-2020

Designed by Checked by Approved by
Date

1 / 1 

Edition Sheet

Date

1

7

6

3

2

6

5

7

6

8

13

12

14

15

16

17

6

11

9

18

9

19

4

20


